{), 4
8
NGy

(

DEPARTMENT OF
CIVIL AND ENVIRONMENTAL ENGINEERING

ACTIVE PHARMACEUTICAL INGREDIENTS IN AQUEOUS

MATRICES: AN INTEGRATED APPROACH FOR ASSESSING EFFECTS

Marlen I. Vasquez

A Dissertation Submitted in Partial Fulfillment of the Requirements for the Degree of

Doctor of Philosophy at the University of Cyprus

December 2012



© Marlen I. Vasquez



APPROVAL PAGE
Marlen 1. Vasquez

ACTIVE PHARMACEUTICAL INGREDIENTS IN AQUEOUS MATRICES: AN

INTEGRATED APPROACH FOR ASSESSING EFFECTS

The present Doctorate Dissertation was submitted in partial fulfillment of the requirements for the
Degree of Doctor of Philosophy in the Department of Civil and Environmental Engineering, and was
approved on the 7" December, 2012 by the members of the Examination Committee
[...]
exposure and genetic defects in genome maintenance [297].

The MNi can only be assessed in dividing eukaryotic cells and specifically in cell
populations in which the kinetics of cell division is well understood or controlled. It is
important to identify cells that have completed one nuclear division only, as there is
uncertainty regarding the fate of MNi following more than one division. For this purpose the
method selected was the cytokinesis-block micronucleus cytome assay (CBMN). In the
CBMN assay, cells that have completed one nuclear division are blocked from performing
cytokinesis (the process following mitosis) using cytochalasin B (cytoB). CytoB inhibits actin
assembly, and thus prevents separation of daughter cells after mitosis leading to the formation
of binucleated cells (Picture 3.10).

A B ' C

Picture 3.10 Binuclear (A), trinuclear (B) and tetranuclear (C) cells

The protocol used was developed in cooperation with Prof. Klaus Kimmerer and his
research group, Universtitatklinikum Freiburg. The protocols of Fenech and OECD [297,298]
were taken into account. The cell line used was the HepG2 from human hepatocellular
carcinoma obtained from ATCC (HB 8065) (Maryland, USA). The hepatic cells were chosen
as they were found to be more representative of xenobiotic metabolism. HepG2 cells were
grown as a monolayer in DMEM, supplemented with 15% fetal calf serum and antibiotics
[penicillin (100 U/L) and streptomycin (0.1 mg/L)].

The cultures were incubated at 37 °C in an atmosphere containing 5% CO; and 95%
humidity and regularly checked for possibly mycoplasma contamination. Before seeding cells
were slowly passed through a needle’s injection to minimize agglomerations of cells. The cell
density was evaluated by dying cells with erythrocinB (1:1) and using a Neubauer chamber.

116



An initial concentration of 0.4x10° cells/L was used for each trial. The cells were incubated
for 24 h.

On day 1, the growth medium was replaced with new growth medium spiked with the test
samples and left to incubate for 24 h. On day 2, the growth medium was removed and the cells
were washed twice with PBS. New growth medium with spiked CytoB (3 pg/L) was added to
the cells and incubated for 26 h. The 26 h was the optimised exposure time that produced the

highest amount of binucleated cells, a proportion greater than 80 %.

On day 3, the growth medium was removed and cells were washed twice using PBS. Cells
were trypsinised and neutralized with PBS. The cells were centrifuged at 170 g for 4 min at 20
°C. Supernatant was removed and the cell pellet was resuspended in PBS with the use of a
needle’s injection. The cells were again centrifuged using the parameters mentioned above and
the supernatant discarded. The pellet was resuspended for 6 min using 700 uL KCI causing a
hypotonic treatment. 4 mL of methanol: acetic acid (25:1) at -20 °C were added for 5 min to
cause cell fixation and the cells were centrifuged for 4 min at 70 g at 20 °C. The supernatant
was discarded and cells were resuspended in 1 mL of methanol. Approximately 500 uL were

transferred to slides and left to dry.

Prior staining slides were transferred to a slide carrier. The slides were transferred for max
1 min in HCI (1N) for protein dissolution and then neutralized in distilled H,O for 1 min and
Weiss buffer for 2 min. The slides were transferred to freshly made Geimsa stain for
approximately 15 min. Excess stain was removed by washing in distilled H,O and Weiss
buffer. The slides were left to dry overnight and slide covers were fixed on each slide. The
procedure followed is described diagrammatically in Schematic 3.10. Control and positive
control experiments, with the use of Milli-Q and 400 uM EMS respectively, were run in

parallel. Each experiment was assessed in triplicate.

Following preparation of the slides with the exposed cells, the assessment of the MNi took
place. The slides were independently coded and then evaluated using a light microscope with a
400x magnification. At least 1000 binuclear cells were assessed from each slide for the
presence of MNi. Mononucleated, trinucleated and tetranucleated cells were also counted in a

total of 500 cells in order to calculate the Nuclear Division Index (NDI) and the cytostatic

117



percentage. The NDI provides a measure of proliferative status of the viable cell fraction and

information on the cytostatic and cytotoxic effects of the test substance. In the framework of

this thesis genotoxic (MNi formation) and cytostatic (ratios of mono-, bi- and multinucleated

cells) biomarkers were investigated. Cytotoxic effects were derived by comparing values in

treated and control tests. Apoptotic (programmed death) and necrotic cells were not included

in the MNi assessment.

-

Day 3:
Fixation

* Removal of
growth
medium,
double washing
with PBS,
trypsinisation,
addition of PBS
to neutralize
trypsin

« Centrifugation
170 g for 4 min
at 5 °C, discard
supernatant and
resuspension in

hypotonic KCI

Day 0: Day 1: Day 2: (75 mM) Day 4:
Preparation Exposure Cytokinesis « Addition of Staining
« Preparation of «Removal of block ng’[]aig(;l(/:id « Acidic
initial cultures growth « Removal of (25:1) (-20 treatment (HCI
0.4 x 105 cells medium growth °C)- 1N) to dissolve
n « Exposure for medium, centrifugation cytoplasm
(trypsinisation 24 hto double 170 g for 4 min proteins
» counting) samples by washing with at 20 °C, * Neutralisation
* Incubation for adding fresh PBS discard in Milli-Q
24 hin growth growth « Exposure for supernatant and water and
medium medium 26 h to CytoB resuspension in Isotonic
spiked with (Concentration Methanol/ (Weiss)
samples 3 ug/L) Acetic acid solution
(Initial ) (25:1) *Giemsa
concentratio « Dispersal in staining for
n 0.4 mg/L) microscope 10-15 min
slides and leave + Fixation of
to dry overnight cover slide
\. J \\ J \ J \\ J \\ J

Schematic 3.10 Presentation of the test procedure for the cytokinesis-block micronucleus cytome assay

Concentrations of test substances that could produce cytotoxicity, precipitation in the

culture medium and/or changes in the pH and osmolality were avoided. At least three

concentrations were evaluated in triplicates. The highest concentration tested did not produce

more than 50+5% cytotoxicity. The highest concentration did not exceed 0.01 M and 5 mg/L.

The formulae used are shown in Equations 3.12-14.

118



Cell density = Total counted number/number of squares X dilution x 10*

Equation 3.12 Cell density calculation

NDI = (M, + 2M, + 3M; + 4M,)/N

M1.4: Number of mono-, bi-, tri-, tetra-nucleated cells respectively, N: Number of cells scored

Equation 3.13 Nuclear Division Index calculation

% Cytostasis = 100 — [100 x (NDI — 1)/(NDI, — 1)]

NDI.: NDI of control experiment

Equation 3.14 Cytostasis percentage calculation

The scoring criteria applied are as follows [297]:

Necrotic (pale cytoplasm, presence of numerous vacuoles, damaged cytoplasmic
membrane, lower staining intensity of the nucleus) and apoptotic cells (presence of
chromatin condensation within the nucleus or nuclear fragmentation, greater staining
intensity of the nucleus) were not scored.

Binucleated cells with undamaged nuclear membranes and a common discrete
cytoplasmic boundary were scored. Their nuclei were of the similar size, did not
overlap and their boundaries were distinguishable and had the same staining pattern
and intensity.

The MNi were morphologically the same with the nuclei, but smaller in size (1/16 to
1/3 of the nuclei diameter). They were non-refractile, unconnected to the nuclei and
with a separate boundary that may touch but not overlap the nuclei.

The same scorer was maintained throughout the study in order to reduce interscorer

variability.

The quality criteria applied are as follows [298]

Cells being scored had to complete one nuclear division.

Regular shaped cells, with intact cytoplasmic membrane and similar nuclei size were
scored.

A control experiment reproducibly with low MNi frequencies that did not exceed the
25 MNIi/1000 cells had to be met.

Coefficient of variation had to be less than 20%.

119



CHAPTER 4. ASSESSMENT OF EFFECTS OF WASTEWATER USING
A BATTERY ASSAY

4.1 Background information

The present study aimed at evaluating an application of the WET approach using multi-
bioassays for the assessment of the effluents of three STPs in Cyprus. The treated wastewater
from these STPs is used mostly for irrigation and for groundwater recharge or disposed into
the sea during the rainy seasons. A set of six bioassays was used including acute testing with
D. magna and V. fischeri and chronic testing with unicellular freshwater green micro-algae P.
subcapitata, as suggested by the WET approach [124]. Furthermore, as alternative tests, an
acute test with A. salina, an acute test with the plant seeds of L. sativum and an estrogenicity

test using a recombinant yeast assay were performed.

The monitoring of the quality of the treated wastewater in Cyprus is an obligation resulting
from the Cyprus law regarding the STPs serving an equivalent population up to 2000
inhabitants [147]. In the present study the monitoring was performed for STPs serving a
population equivalent in the range of 15000-150000, for which the quality limits are being set
yearly by the Department of Environment. The limits during the period 2007-2010 are
presented in Table 4.1.

Table 4.1 Quality limits for treated wastewater according to the Cyprus (Law 106 (1)/2002) [147]

Parameters STP I-111 Frequency of
sampling
Values (/year)
BODs (mg/L) 10 4
COD (mg/L) 70 4
SS (mg/L) 10 4
Conductivity (uS/cm) 2200 4
TN (mg/L) 15 4
TP (mg/L) 10 4
CI" (mg/L) 300 4
Oils (mg/L) 5 4
Zn (mg/L) 1? 2
Cu (mg/L) 0.1 2

L For STP 111 1700 pS/cm.
2For STP 1 0.1 mg/L. For STP 1l for release into sea 0.1 mg/L.

120



Parameters STP I-111 Frequency of

sampling
Values (/year)
Pb (mg/L) 0.15 2
Cd (mg/L) 0.01 2
Hg (mg/L) 0.05 2
Cr (mg/L) 0.1 2
Ni (mg/L) 0.2 2
B (mg/L) 18 2
Faecal coliforms /100 mL 50* 4
Faecal parasites eggs 0 4
Residual Cl (mg/L) 1° 4
pH 6.5-85 4
Toxicity 75% of samples must comply with the following:® 1
Bioluminescence inhibition TUs,<1 and/or
TU»<1.5

Immobilization for Daphnia TUs5p<1
Growth inhibition for algae TUs<1

*For STP 11 0.75 mg/L.

“For STP I, 5 E. coli /100 mL and for STP II for release to dam located nearby 5 E. coli /100 mL.
®For STP Il for release into the sea 0.5 mg/L.

® Applied only for STP 111 and STP Il in case of release to a dam.

The general characteristics of the STPs during the study period are summarized in Table
4.2. The treatment consists of pre-treatment, preliminary treatment, primary sedimentation,
secondary (biological) treatment, sand filtration and chlorination. Pre-treated wastewater
includes a physical process of settling in a primary clarifier. Secondary treatment occurs in
pre-denitrification (anaerobic) and nitrification (aerobic) tanks and (i) oxidation ditches at STP
I, (if) conventional activated sludge including aeration tanks and secondary settling tanks at
STP Il and (iii) two secondary clarifiers at STP IlI.

Table 4.2 General characteristics of the three sewage treatment plants studied in the present study

STP 1 STP I STP I
Average daily flow (m*d) 15000 25000 16000
Population equivalent 130100 223600 74900
Hydraulic retention time (h) 24 14 20-25
Process Activated sludge Activated sludge Nitrification-denitrification
Wastewater source Domestic Domestic, industrial Domestic

121



Table 4.3 provides some extra information regarding the physical characteristics of STP |
and I1l. The corresponding characteristics of STP Il were considered confidential by the
company running the plant and therefore are not available.

Table 4.3 The general operating characteristics of the sewage treatment plants

STP I STP I
Characteristics summer autumn summer autumn

Flow rate FR 16493 16540 10118 8114
Treatment units CAS CAS ND ND
Design HRT 10.3 10.3 20 25
parameters FIM 0.07 0.07 0.09 0.09
Operational Qc: 15 15 21 19
parameters SVI 950 950 126 143

SRR 100 100 100 100

Sludge return 9624 14919

SW 1251 799 253 202

FR: flow rate (m*/d), HRT: hydraulic retention time (h), F/M: food to microorganisms ratio, Qc: sludge age (d),
SVI: sludge volume index (mg/L), SRR: Sludge return ratio (%), SW: sludge waste (m°)

The primary treatment of STP | consists of a screen, bar racks, an aerated grit removal
chamber and a primary clarifier. The secondary (biological) treatment has oxidation ditches,
secondary settlement banks and an effluent storage reservoir. The tertiary treatment stage of

the process consists of a sand filtration and a chlorination unit.

Screenings, grid chamber, skimmer tanks and large solid removal, and a primary
sedimentation tank are the main steps of the primary treatment of STP Il. A conventional
secondary activated sludge is applied, consisting of an aeration tank and secondary settlement
tanks. A combination of primary and secondary (activated) sludge is processed by dewatering
and anaerobic digestion. Finally, the biologically treated wastewater undergoes sand filtration

and chlorination.

The primary treatment of STP 111 includes bar racks and a grid removal chamber, followed
by two primary sedimentation tanks. During the secondary treatment, phosphorus biological
removal, nitrification and denitrification take place in four tanks. The biological unit consists
of two denitrifying tanks, two nitrifying tanks and secondary clarifiers with the recycling
sludge going to the inlet of the first denitrification tank. The tertiary treatment is performed by

sand filtration and chlorination.

122



It should be mentioned that during the last visit to the STPs in autumn 2011, extension
works were taking place and the STPs nowadays are able to serve a larger population
equivalent. No advanced treatment process though is applied.

4.2 Results

It is important to note that during the presentation of the results, abbreviations are used for
simplicity as follows: STP I-IN denotes composite sample taken from the inlet at STP I, STP
I-STE refers to composite sample taken after the secondary treatment at STP I, STP I-OUT is
used for composite sample taken from the outlet at STP I. The same notation is used for STP
I1'and STP Il samples.

4.2.1 Physicochemical investigation of wastewater

Prior to the assessment of effects with the use of bioassays, a statistical physicochemical
investigation for the wastewater was performed for STP | and Il using the daily and weekly
data sets provided by the administrators of the STPs. STP Il was not evaluated because the
data sets were considered confidential by the operators and as mentioned before, were not

made available to the author.

The methodology applied is presented in the Schematic 4.1. All data sets’ analysis was
performed using the SPSS software (IBM SPSS v.19).

°°: °O

80 °° Data Descriptive Normalit Transformation Normalit z |
"Clean" data visualization statis?ics testin Yy of data (if testin y standardization C ulste_r

% o Pe) (Boxplots) g needed) g of values analysis
o8

Schematic 4.1 Methodology for statistical analysis of physicochemical parameters

A descriptive statistics analysis was used to organize the data. The parameters used for the
statistical analysis of the STP I and I11-INs were the temperature (°C), pH, TP (mg/L), TN

123



(mg/L), BODs (mg/L), COD (mg/L), TSS (mg/L) and conductivity (mS/cm). The Kolmogorov
test was used to identify deviation from normal distribution. The original data demonstrated
values of skewness from -0.1400 to 2.424 and kurtosis from -1.2 to 6.956 indicating that some
parameters were not close to the normal distribution. The parameters were log-transformed
reducing the skewness to the range of -1.585 to 1.818 and the kurtosis to the range of -1.484 to
4.004 indicating that the data were in normal or close to normal distribution Table 4.4.
Ammonia concentration (mg/L) was excluded from the analysis as it is included in the total

nitrogen concentration and the kurtosis was maintained high after the log-transformation.

Table 4.4 Descriptive statistics for the log-transformed parameters for the inlet of the sewage treatment
plants I and Il (STP I and I11-INs)

Std.
N Minimum Maximum Mean  Deviation Skewness Kurtosis
Std. Std.
Statistic Statistic ~ Statistic Statistic ~ Statistic  Statistic Error Statistic Error
log[Temperature] 381 1.15 1.48 1.3374 0.07518 0.116 0.125 -1.048 0.249
log[pH] 378 0.85 0.89 0.8716 0.00679 -0.480 0.125 -0.293 0.250
log[TP] 134 0.95 141 1.2564 0.07785 -1.263 0.209 2.743 0.416
log[TN] 136 1.72 2.00 1.8799 0.04382 -0.681 0.208 3.027 0.413
log[BOD:] 69 2.53 291 2.6497 0.06784 1.818 0.289 4.004 0.570
log[COD] 346 2.47 297 2.8629 0.09006 -1.585 0.131 2455 0.261
log[TSS] 361 1.88 2.71 2.2814 0.11824 0922 0.128 2500 0.256
log[Conductivity] 380 0.16 0.73 0.4294 0.16386 -0.253 0.125 -1.484 0.250

valid N (listwise) 20

The visualization of the data through boxplots indicates that the quality of STPs | and 111-
INs were different (data not shown). In order to examine this hypothesis a K-means cluster
analysis was applied due to the large number of cases. The number of clusters was set to 2-4.
The maximum iterations were set to 20 and the missing values were excluded pairwise. An
ANOVA table was developed which is presented in Table 4.5.

The data set was best split into two different clusters. When a higher number of clusters
were investigated, the STP Il cases were divided among the clusters; whereas the cases from
STP | remained in one cluster. No specific trend e.g. seasonal variation was observed, when
the STP 11l cases were divided into more than one cluster. From the F-values it can be
concluded that the parameters which contribute the most to the formation of the clusters are

the conductivity, the COD and the pH of the INs (inlet samples).

124



Table 4.5 ANOVA analysis for the Z-scores of the log-transformed values for the inlet of the sewage
treatment plants I and 111 (STP I and 111-INs)

Cluster Error
Mean Square df Mean Square  df F Sig.
Zscore: log[Temperature] 64.129 1 0.833 379 76.945  0.000
Zscore: log[pH] 120.154 1 0.683 376 175.895  0.000
Zscore: log[TP] 22550 1 0.837 132 26.949  0.000
Zscore: log[TN] 10.138 1 0932 134 10.880  0.001
Zscore: log[BOD] 31.096 1 0.551 67 56.455  0.000
Zscore: log[COD] 183.019 1 0471 344 388.676  0.000
Zscore: log[TSS] 39.955 1 0.891 359 44,819  0.000
Zscore: log[Conductivity] 327159 1 0.137 378 2385.505  0.000

The F tests should be used only for descriptive purposes because the clusters have been chosen to maximize the

differences among cases in different clusters. The observed significance levels are not corrected for this, and

thus, cannot be interpreted as tests of the hypothesis that the cluster means are equal.

The final cluster centers are presented in Table 4.6. 142 cases were grouped in cluster 1
and 243 in cluster 2. 100% (142) of the cases of STP 1l were grouped in cluster 1 and 97.93%
(241) of the cases of STP | were grouped in cluster 2.

Table 4.6 Final cluster centers of the Z-scores of the log-transformed values for the inlet of the sewage
treatment plants | and 111 (STP I and I11-INs)

Cluster

1

2

Zscore:
Zscore:
Zscore:
Zscore:
Zscore:
Zscore:
Zscore:
Zscore:

log[Temperature]
log[pH]

log[TP]

log[TN]
log[BOD]
log[COD]
log[TSS]
log[Conductivity]

-0.54133
-0.73929
-0.59677
-0.41560

1.05078
-1.01096

0.43301
-1.22873

0.31093
0.42996
0.28199
0.17936
-0.42889
0.52322
-0.25561
0.70068

The descriptive statistics of the STP I and 111-STEs revealed a normal distribution after the

application of the Komgorov test. The skewness ranged from -0.881 to 1.349 and the kurtosis

from -1.121 to 0.803. The temperature, pH, TP, COD, TSS and nitrate concentrations were

evaluated since these were monitored at both plants. The data was transformed to the z-scores

prior the cluster analysis.

125



The data sets were split into two clusters; 98.33% (235) cases of STP | were grouped in
cluster 1 and 100% (98) of STP Il were grouped in cluster 2, indicating that the samples from